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What is PCOS? 
Polycystic ovarian syndrome (PCOS) is a hormonal 
condition in women of reproductive age. It is 
believed that genetics, hormones and lifestyle 
factors can contribute to the development of PCOS. 

Some women with PCOS can have insulin 
resistance. This is where the cells in the body stop 
responding normally to the hormone insulin and do 
not use the available insulin effectively to keep blood 
sugar levels stable. In turn, the body reacts by 
producing more insulin.  

Women with PCOS usually have some of the 
following symptoms: 

• Irregular, infrequent or absent periods
• Difficulty becoming pregnant
• Increased testosterone levels resulting in

abnormal hair growth, or scalp hair loss, acne,
weight gain and insulin resistance

• Mental and emotional health challenges,
including depression and anxiety.

How does it work? 
Metformin is a medication that was developed for 
the treatment of diabetes. Unlike other medicines for 
the treatment of diabetes, metformin does not cause 
low blood sugar. It helps to make the body more 
sensitive to the action of insulin so that insulin levels 
fall.  

Metformin often works to help return the body to 
normal menstrual cycles. It can also reduce your 
appetite and possibly help with weight loss, and the 
development of diabetes.  Metformin should be used 
in combination with a diet and exercise program for 
the best results. 

What is the usual dosage? 
There are two types of metformin available: 
immediate release and extended release. 

Metformin is best taken during or immediately after a 
meal to reduce stomach pain, nausea and diarrhoea. 

The dose may vary depending on what your doctor 
prescribes, but taking metformin tablets at the same 
time each day will have the best effect. It will also 
help you remember when to take your tablets. 

The following table is the recommended dose for the 
immediate release metformin tablets: 

Week 1 and 2 250mg ONCE a day 

Week 3 and 4 250mg TWICE a day 

Week 5 and 6 250mg in the morning 
500mg at night 

Week 7 and 8 500mg TWICE a day 

Week 9 and 10 500mg in the morning 
750mg at night 

Week 11 and 
ongoing 

500mg in the morning 
1000mg at night 

The following table is the recommended dose for the 
extended release* metformin tablets: 

Week 1 500mg ONCE a day 

Week 2 1000mg ONCE a day 

Week 3 1500mg ONCE a day 

Week 4 and 
ongoing 

Doses may increase to a 
maximum of 2000mg within a 
24-hour period.

* Swallow the tablets whole with a glass of water.
* Do not break, crush or chew the tablets.

What are the side effects? 
Nausea, stomach pain, bloating and diarrhoea are 
the most common side effects of metformin, but 
these symptoms often go away within the first four to 
eight weeks after starting the medicine. Increasing 
the dose slowly, and taking the medicine with food, 
can help reduce the side effects. 
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In extremely rare circumstances, metformin can 
cause lactic acidosis. This tends to occur in patients 
who may have liver or kidney problems. The 
symptoms of lactic acidosis are trouble breathing, 
muscle pain or weakness, feeling weak or dizzy, 
vomiting and abdominal pain. Tell your doctor 
immediately if you are experiencing any of these 
symptoms or any other unusual symptoms. You are 
encouraged to avoid drinking excessive amounts of 
alcohol while taking metformin because drinking 
alcohol may increase the risk of lactic acidosis. 

Metformin can reduce the amount of vitamin B12 
that gets into the body. For patients who do not have 
a good diet or who have significant medical 
illnesses, vitamin B12 levels can be checked before 
starting metformin, six months after starting 
treatment, and then every year after that. 

How long is the treatment for? 
The length of your treatment is based on how you 
respond to metformin so it is important to be 
monitored by your doctor on a regular basis. 

Do I stop or continue taking metformin after 
I become pregnant? 
The decision to stop or continue using metformin 
once you have become pregnant should be made 
after talking to your doctor. Metformin has not been 
associated with an increased risk of birth defects or 
complications if taken during pregnancy.  

For further assistance and advice 
This information sheet only provides a brief 
introduction to metformin use in patients with PCOS. 
For more information ask your local pharmacist for 
the full consumer medicine information for 
metformin.  

Tell your doctor or pharmacist if you are taking any 
other medication, including any that you buy without 
a prescription from a pharmacy, supermarket or 
health food store. 

You can also contact the following services at the 
Women’s. 
Medicines Information Service 
Pharmacy Department 
Level 1, Royal Women’s Hospital 
Cnr Grattan Street & Flemington Road, Parkville 
Hours: 9am to 5pm Monday to Friday 
T: (03) 8345 3190 
E: drug.information@thewomens.org.au 

Reproductive Services 
Tel: (03) 8345 3200 or (03) 8345 3221

References  
1. Drugdex Evaluations – Metformin [database on the Internet]. Micromede 2.0. 2013 [cited 25/06/2013].
2. Bates GW, Jr., Propst AM. Polycystic ovarian syndrome management options. Obstet Gynecol Clin North Am. 2012;39(4):495–506.
3. Diamanti-Kandarakis E, Economou F, Palimeri S, Christakou C. Metformin in polycystic ovary syndrome. Ann N Y Acad Sci. 2010; 1205:192–8.
4. Therapeutic Guidelines [database on the Internet]. Therapeutic Guidelines Limited. 2013.
5. Rossi S, (Editor). The Australian Medicines Handbook. Adelaide: Australian Medicines Handbook Pty Ltd; 2013. p. 412–4.
6. Product Information-Diabex [database on the Internet]. MIMS Online Australia. [cited 26/06/2013].
7. Gilbert C, Valois M, Koren G. Pregnancy outcome after first-trimester exposure to metformin: a meta-analysis. Fertil Steril. 2006;86(3):658–63.
8. Glueck CJ, Phillips H, Cameron D, Sieve-Smith L, Wang P. Continuing metformin throughout pregnancy in women with polycystic ovary syndrome appears

to safely reduce first-trimester spontaneous abortion: a pilot study. Fertil Steril. 2001;75(1):46–52.
9. Gandhi P, Bustani R, Madhuvrata P, Farrell T. Introduction of metformin for gestational diabetes mellitus in clinical practice: Has it had an impact? Eur J

Obstet Gynecol Reprod Biol. 2012;160(2):147–50.
10. Nawaz FH, Khalid R, Naru T, Rizvi J. Does continuous use of metformin throughout pregnancy improve pregnancy outcomes in women with polycystic

ovarian syndrome? J Obstet Gynaecol Res. 2008;34(5):832–7.
11. Jean Hailes, https://www.jeanhailes.org.au/, website last updated August 27 2020.




